120S3D Pump UT-01535-D 01535-D-UT 120S3D Pump UT-01535-D 120S3D Pump - Pump & Frame

Rendered by LeadVenture, Inc.



Ref# Part#
1
2 81043
3 83018
4 624501
5 20024B
6 629802A
7 67908
8 62688
9 627131A
10 75909
75910
11 62408
12 540673
13 62927
14 629262A
15 62928
16 A43971
17 18108
18 AS50846A
19 743431
20 542891
08970
08971
21 A43896
22 59910
23 421211A
24 A07952
25 49367
26 81162
27 83002
28 84046
29 07958
30 80085
31 80288
32 30679
33 800973

Description
ENGINE
NUT - 3/8-16
WASHER - Lock 3/8"
HOLDER - Spanner wrench
WRENCH - Spanner
HOUSING - Impeller
PIN - Coiled spring
SLINGER
SEAL ASSEMBLY

SHIM - Seal (.010")

SHIM - Seal (.015")

SPACER
IMPELLER
GASKET - Large
PLATE - Wear
GASKET - Small
FILLER PLUG
GASKET
HOUSING - End
NIPPLE - Suction
FITTING - Pipe (discharge)
DECAL - Fill Pump
DECAL - Warning
USE UP07092
GASKET
BRACKET - Engine
ROLL CAGE
ISOLATOR
NUT-Hex, 5/16-18
WASHER - Lock, 5/16"
WASHER - Flat, 5/16"
CHANNEL - Engine

SCREW - Hex Hd. 5/16-18 x
1

SCREW - Hex Hd. 5/16-18 x
13/4"

STUD

BOLT - 3/8-16 x 1 1/2"

S
=)

20
20
6

A~

~



Ref# Part# Description Qty
34 30129 STRAINER 1

35 82630 SCREW-HE;Hd. 38-16x



